
1 OF 1

I.S.-SUN SHADE CANOPY (75-70722, 75-70732 & 75-70742)

19-258 REV B

4-2004

INTRODUCTION:  This instruction sheet covers the installation of the Sun Shade Canopy Kits (75-70722 for
the 325 power unit, 75-70732 for the 230 power unit and 75-70742 for the 430 power unit.)

1) Install the right and left canopy mounts 4 & 5 on
the rollbar, with the long end of the mounting
plates facing toward the front of the unit, with
(4) 3/8" X 3" bolts 6, (4) flat washers 7, and (4)
flanged locknuts 10.

NOTE:  Do not tighten fasteners at this time.

2) Install the canopy 1 with (6) 5/16" X 3/4" flanged
bolts 9 and (6) flanged nuts 8.

3) Tighten all fasteners.

ITEM PART NO. DESCRIPTION QTY

KITS PARTS LIST

1 6106015.17 CANOPY, 325 1
(SUPPLIED WITH 75-70722)

6106001.17 CANOPY, 230 1
(SUPPLIED WITH 75-70732)

6106014.17 CANOPY, 430 1
(SUPPLIED WITH 75-70742)

2     * 6106019 INSULATION-FOAM 1
(SUPPLIED WITH 75-70722)

       * 6106009 CANOPY HEADLINER 1
(SUPPLIED WITH 75-70732)

       * 6106022 CANOPY HEADLINER 1
(SUPPLIED WITH 75-70742)

3     * 4128372 LABEL-STEINER 1
4 6106010.7 MOUNT, RH CANOPY 325 1

(SUPPLIED WITH 75-70722)

6106020.7 MOUNT, RH CANOPY 1
(SUPPLIED WITH 75-70732 & 75-70742)

5     * 6106011.7 MOUNT, LH CANOPY 325 1
(SUPPLIED WITH 75-70722)

       * 6106021.7 MOUNT, LH CANOPY 1
(SUPPLIED WITH 75-70732 & 75-70742)

6 64123-75 BOLT, 3/8-16X3 HEX 4
7 64163-61 WSHR .81X.406X16GA 4
8 64141-6 NUT, 5/16-18 6
9 64139-08 BOLT-5/16-18X3/4 WLF 6
10 F3013 NUT, FLNG STOVER LCK 4

* NOT ILLUSTRATED


